
Revista Politécnica ISSN 1900-2351, Año 12, Número 22, páginas 09-20, Enero-Junio 2016 

1 

EFFECT OF PRE-OXIDATION WITH CHLORINE DIOXIDE ON 
THE FORMATION OF TRIHALOMETHANES AND HALOACETIC 

ACIDS IN A DRINKING WATER SYSTEM 
 
 

Diana Marina Salazar Serna1, Gustavo A. Peñuela2 
 

1Magister en Ingeniería con énfasis en ambiental Facultad de Ingeniería Universidad de Antioquia., Grupo 
Diagnóstico y Control de la Contaminación – GDCON. dmsalazars@gmail.com. Medellín, Colombia. 
 
2 Doctor Química Ambiental. Docente e investigador Grupo Diagnóstico y Control de la Contaminación 
(GDCON). Facultad de Ingeniería, Universidad de Antioquia, sede de Investigaciones Universitaria (SIU). 
Medellin, Colombia, Carrera 53 # 61 - 30.     
 
 

ABSTRACT 
 
The reaction between disinfectants and aquatic organic matter generate disinfection by-products (DBPs). 
DBPs are of concern in the drinking water because they cause damage to health. This investigation aims to 
determine the effect of treatment of pre-oxidation with ClO2, in a conventional process at laboratory scale, on 
the formation of the DBPs: trihalomethanes (THMs) and haloacetic acids (HAAs). Trials were performed with 
water from a reservoir that supplies a drinking water conventional treatment plant during different climatic 
periods due to its influence on the nature of the organic matter. Applying 0.3 mg/L ClO2 and the optimal dose 
of coagulant to remove organic matter, gave the best results, 37 µg/L of THMs and 22 µg/L of HAAs, except 
in the dry season. It was found that higher doses of ClO2 increased DPBs. The optimal doses of coagulant 
and of ClO2 must be carefully defined.   
 
Keywords: drinking water, organic matter, pre-oxidation, trihalomethanes, haloacetic acid, disinfection by-
products. 
 
Received: February 01th, 2016  Accepted: June 29th, 2016 

Recibido: 01 de febrero de 2016  Aceptado: 29 de junio de 2016 

 

Cómo citar este artículo: D. M. Salazar, G. A. Peñuela, “Efecto de pre-oxidación con dióxido de 
cloro sobre la formación de trihalometanos y ácidos haloacéticos en un sistema de agua potable,” 
Revista Politécnica, vol. 12, no. 22, pp. 9-20, 2016. 

 

  
 



Revista Politécnica ISSN 1900-2351, Año 12, Número 22, páginas 09-20, Enero-Junio 2016 

2 

1. INTRODUCCIÓN 
 
Natural organic matter (NOM) includes a variability 
of compounds from aliphatic to aromatic highly 
colored, with different structures, chemical charges, 
molecular sizes and molecular weights [1, 2]. The 
NOM in water can be derived from distinct sources: 
allochthonous (organic material coming from 
runoff), autochthonous (NOM from biological activity 
within the body of water) and anthropogenic [3]. 
Humic substances (HS) are the predominant 
fraction in the aquatic NOM. HS are the 
hydrophobic moiety in NOM. This is described as 
heterogeneous polymers generated by the 
decomposition of the tissues of plants and animals 
and/or synthesis of products through biological and 
chemical processes [4].  
 
Non-humic substances constitute the hydrophilic 
portion of NOM and are difficult to remove by 
conventional treatment processes [1], which 
includes only coagulation, sedimentation and 
filtration [5] Most of the NOM is dissolved, and is 
commonly quantified as DOC (dissolved organic 
carbon) and as UV absorbance at 254 nm (UV254) 
[1]. Some features of the NOM can be deduced by 
the specific UV absorbance (SUVAλ), which is the 
ratio between the absorbance at a particular 
wavelength λ and the DOC [6]. 
 
The DBPs are generated when the disinfectants are 
applied on water which contains aquatic organic 
matter. NOM has been identified as the main 
contributor to DBPs [7]. DBPs are related to the 
development of cancer and trouble on reproduction 
and growth of the people [8, 9]. The most 
thoroughly researched DBPs are THMs and HAAs 
[10], which constitute the greatest fraction by 
weight. Organic matter in water influences the 
organoleptic quality [1]. It affects the performance of 
processes (oxidation, coagulation, adsorption, 
disinfection) [11]. 
 
It increases coagulant and disinfectant demand and 
the sludge in the process [1,10]. It reduces 
biological stability in the distribution system (creates 
biofilms and biological regrowth) [10, 11]. According 
to the EPA, NOM removal by enhanced coagulation 
is the best practice for managing the generation of 
DBPs in conventional water treatment. This practice 
can be carried out by increasing the dose of 
coagulant, adjusting the pH to the optimal range 
and applying a pre-oxidizing [12]. Preoxidation has 
little impact on the concentration of NOM at the low 

doses commonly used in water treatment. However, 
it may change the reactivity of the NOM to chlorine 
and affects subsequent DBPs formation because it 
can convert inactive compounds to chlorine at many 
sites in the organic matter [13]. It has been reported 
that pre-oxidation causes the reduction of THMs, 
HAAs and total organic halogens after chlorination 
[14]. Pre-oxidation generally improves coagulation, 
flocculation and sedimentation [15, 16]. Pre-
oxidation with chlorine dioxide has increased in 
recent years, as the ClO2 does not react with NOM 
to the same degree as chlorine and can reduce the 
formation of DBPs [17, 18]. 
 
The purpose of this research was to determine the 
effect of process of pre-oxidation with ClO2 followed 
by a conventional water treatment process, on the 
formation of THMs and of HAAs at a laboratory 
scale, which simulates a water treatment system 
located in the tropics. In addition, finding 
correlations between water quality variables 
analyzed to infer on the level of THMs and of HAAs 
that could be formed in the treated water. 
 
 
2. MATERIALS AND METHODS  
 
Study area. The water source of the treatment plant 
is a reservoir located in the tropic, which has a total 
volume of 240 Mm3. The flooded area is around 
1100 ha and its drainage basin covers an estimated 
100000 ha. The sector surrounding the reservoir is 
planted with pine forests. There are agriculture and 
livestock in the basin. The small towns in the area 
lack efficient wastewater treatment, affecting the 
reservoir water. 
 
The water treatment plant is located in the 
municipality of Bello (Antioquia, Colombia). It has a 
nominal capacity of 6 m3/s. It employs a 
conventional process: coagulation flocculation with 
two mechanical stages and one hydraulic stage, 
sedimentation, filtration through sand and 
anthracite, disinfection and pH adjustment. 
Eventually, Powdered Activated Carbon is added to 
the beginning of the process when there are taste 
and odor compounds in the raw water. 
 
Processing and analysis of samples. The chemicals 
that were used for the laboratory tests were the 
same applied in the treatment plant, except the 
ClO2, because pre-oxidation step is not carried out 
in the plant. Liquid Aluminum Sulfate Type B 7.30 
%Al2O3 manufactured by Sulfoquimica S.A. (Calle 



Revista Politécnica ISSN 1900-2351, Año 12, Número 22, páginas 09-20, Enero-Junio 2016 

3 

55 # 46-85 Itagüí, Colombia). Powded polymer 
nonionic polyacrylamide N-300 PWG fabricated by 
Kemira Chemicals and distributed by Sulfoquimica 
S.A. as a flocculation aid. Chlorine 99.5 % v/v 
produced by Quimpac de Colombia S.A. (Km. 13 
Highway Yumbo-Aeropuerto, Cali, Colombia). 
Quicklime 94.24% CaO manufactured by Procecal 
S.A. (Cr 39 # 5A-95 Medellín, Colombia). ClO2 
(Purate Sodium Chlorate + Sulfuric Acid) 
Manufacturer AKZONOBEL-EKA (Cr 23 # 12-81 
Highway Cali - Yumbo Industrial urbanization La Y, 
Valle del Cauca, Colombia). 
 
To determine ClO2 concentration a 
spectrophotometer (DR 2000, Hach) was used 
employing the Standard Method (SM) D 4500 ClO2 
(APHA, AWWA, WEF, 1998). THMs were 
determined according to Method ASTM D6520-06 
using a gas chromatograph (split/SPME insert 
Splittles with 0.75 mm ID), flame ionization detector, 
electron MicroCapture and data processing system. 
HAAs were analyzed employing gas chromatograph 
with micro electron capture detector, Agilent 
autosampler, column - DB-1701, 30 m long, 0.25 
mm id, 0.25 um thick; according to the USEPA 
(United States Environmental Protection Agency) 
552.3 method. DOC analysis was performed by a C 
and N Analyzer Teledyne Tekmar Torch with 
combustion furnace and nondispersive infrared 
detector, according to SM 5310 B. UV absorbance 
measurements were run using a Unicam UV 500 
spectrophotometer equipped with a quartz cell of 1 
cm path length. The samples was previously 
filtered. 
 
Raw water samples were collected at the inlet of the 
water treatment plant over five (5) different days 
during the first semester of 2012. A randomized 
complete block design was used where each block 
represented the influent water of the plant on a 
given day. Treatments were assigned randomly to 
experimental units within each block. Each block 
received all treatments. A jar test was used to carry 
out the treatments taking into account the 
processes of the treatment plant. Clarified water 
was obtained when the jar test was finished, after 
the pre-oxidation, coagulation, flocculation and 
sedimentation. This water was filtered with 0.5 um 
pore size glass fiber filters, previously calcined at 
450 oC for 4 hours. 2.8 mg/L chlorine was added, 
stirred and left in the dark for 30 minutes. The pH 
was then adjusted to 7 with lime slurry and left in 
contact for 19.5 hours, which is the average 
maximum time water remains in the distribution 

system of the treatment plant. Finally, the samples 
were poured into vials completely filled for the 
analysis of THMs, and in amber bottles for the 
analysis of HAAs. Both, vials and the amber bottles 
contained crystals of sodium thiosulfate to 
neutralize residual chlorine. 
 
The THMs analyzed were chloroform, 
bromodichloromethane, dibromochloromethane and 
bromoform, and the HAAs analyzed were 
chloroacetic acid, bromoacetic acid, dichloroacetic 
acid, acid bromocloroacetic acid and dibromoacetic 
acid. 
 
For each block, the coagulant doses that gave the 
highest removal of turbidity and the highest removal 
of dissolved organic matter (measured as DOC and 
UV absorbance at 254 nm) in the clarified water 
were determined. These doses were designated as 
Sa1 and Sa2, respectively. Sa2, corresponds to a 
process known as enhanced coagulation [15] Later 
treatments were carried out with ClO2 in 
combination with the coagulant, in accordance with 
what is described in Table 1, in which Ti is the 
number of the treatment. 
 

 

Table 1. Description of treatments. 

 

 

 

Treatment 

Coagulant 

Oxidant 

Oxidant dose, 

 dose, mL/m3 mg/L 

     

 T1 Sa1 ClO2 0.3 

 T2 Sa1 ClO2 0.6 

 T3 Sa1 ClO2 0.9 

 T4 Sa2 ClO2 0.3 

 T5 Sa2 ClO2 0.6 

 T6 Sa2 ClO2 0.9 

 T7 Sa2  0 

 



Revista Politécnica ISSN 1900-2351, Año 12, Número 22, páginas 09-20, Enero-Junio 2016 

4 

The T7 treatment simulates the actual conditions of 
maximum removal of organic matter in the plant, in 
order to determine if any other treatment is more 
efficient. 
 
Statistical processing of information. 
STATGRAPHICS Centurion XVI software was used 
to process the information. Analysis was carried out 
for each variable to determine normality according 
to the standardized skew and kurtosis. The 
variables that were not distributed according to a 
normal distribution were transformed.  
 
A multifactorial ANOVA test was performed for the 
dependent variables to determine whether there 
were significant differences between the means of 
the treatments with a confidence level of 95.0%. 
The null hypothesis states that there are no 
significant differences and the alternative 
hypothesis assumes the existence of these 
differences. The factors that were selected were the 
treatments and blocks. Multiple Range Tests were 
used to discriminate between the means by 
employing the Tukey's Honestly Significant 
Difference Test. Analysis of the variables yielded 